



PRACTICE

FROM DRUG AND THERAPEUTICS BULLETIN

Latest guidance on the management of gout

Drug and Therapeutics Bulletin

Drug and Therapeutics Bulletin Editorial Office, London WC1H 9JR, UK

What you need to know

- An acute attack of gout is likely to require treatment with a NSAID (with gastroprotection for those at high risk of gastrointestinal complications) or colchicine
- In general, urate lowering therapy (ULT) is targeted to patients with recurrent attacks, tophi, urate arthropathy, or renal damage and to symptomatic patients with very high serum uric acid levels. Allopurinol is the first line option
- Shared decision making about ULT should include consideration of harms, benefits, and limitations of ULT, along with patient preferences, comorbidities, and concomitant drug treatments
- All patients taking ULT require regular monitoring of renal function and serum uric acid level to ensure that the dose is appropriate. For many people, allopurinol 300 mg daily will be insufficient to achieve target serum uric acid reductions.
- Despite limited evidence, patients should be encouraged to manage their weight, increase exercise, and reduce alcohol consumption

Gout is the most common inflammatory arthritis and its incidence in the UK has steadily increased from 1.5% in 1997 to 2.5% in 2012.^{1,2} It is characterised by deposition of monosodium urate crystals in joints and tissues and usually presents with intermittent painful attacks followed by long periods of remission.³ Here, we review the latest guidance on the management of gout and consider the role of long term urate lowering therapy.

What are the main risk factors for gout?

The single most important risk factor is sustained hyperuricaemia, which can be caused by overproduction or underexcretion of urate.^{2,3} Pathological hyperuricaemia has been defined as the serum uric acid concentration (408 $\mu\text{mol/L}$) above which monosodium urate crystals form in vitro at physiological pH and temperature. For most people with gout, underexcretion is the main cause of hyperuricaemia. Other factors associated with the development of gout include drugs (such as diuretics, ciclosporin, and low dose aspirin), renal impairment, excessive consumption of red meat or seafood, fructose-sweetened drinks, and alcohol (in particular, beer and spirits).^{2,4}

How is it diagnosed?

Although the risk of developing gout increases with higher levels of serum uric acid, hyperuricaemia alone is not sufficient for diagnosis because most people with hyperuricaemia do not have gout.^{3,5} However, chronic hyperuricaemia is associated with recurrent flares and can lead to tophi, chronic gouty arthritis, and erosive arthritis.⁶ Although a definitive diagnosis of gout is made by the demonstration of monosodium urate crystals in synovial fluid, this is rarely undertaken in primary care.²

Is gout associated with particular comorbidities or lifestyles?

There is no consistent evidence that an elevated serum uric acid level results in coronary heart disease, reduced renal function, hypertension, or type 2 diabetes.³ There is some evidence that a raised serum uric acid level might be associated with worse outcomes in people with cardiovascular and renal disease. So the British Society of Rheumatology recommends that people presenting with gout are assessed for cardiovascular risk factors, including cigarette smoking, hypertension, diabetes, dyslipidaemia, obesity, and renal disease.²

Although observational studies suggest an association between dietary factors and gout development, there is no high quality evidence from randomised controlled trials.⁷ There is limited evidence that weight loss is associated with a small reduction in serum uric acid levels.^{8,9} Guidelines recommend that patients are provided with appropriate lifestyle advice on exercise, weight management, and healthy eating aimed at reducing cardiovascular risk and other related comorbidities.^{2,10}

Treatment of acute gout

Treatment for an acute attack should be started as soon as possible.^{2,10,11} Non-steroidal anti-inflammatory drugs (NSAIDs) and colchicine are recommended as first line treatment options for an acute attack, with systemic corticosteroids generally

restricted to those people who don't respond to, or cannot tolerate, NSAIDs or colchicine.^{2 10 12}

NSAIDs

Although guidelines recommend using an NSAID for acute gout flares, the authors of a Cochrane review (23 trials, 2200 participants) found limited evidence supporting the use of NSAIDs in the treatment of acute gout.^{2 10 11 13 14} However, they noted that the data did not conflict with clinical guideline recommendations that were largely based on observational data, expert opinion, and use in other inflammatory conditions. In terms of pain relief, there was some evidence that systemic glucocorticoids and NSAIDs were equally beneficial.

There are no clinically important differences between NSAIDs in patients with gout.¹² NSAIDs may not be suitable for patients with comorbidities (such as reduced renal function, heart failure, cardiovascular disease, and current or previous gastrointestinal perforation, ulcer, or bleeding). A proton pump inhibitor should be offered to people at high risk of NSAID-related gastrointestinal complications.^{2 10}

Colchicine

In a Cochrane review (2 trials, 124 participants)¹⁵ high and low dose colchicine reduced the pain of acute gout, but higher doses were associated with more gastrointestinal adverse effects (diarrhoea 23% v 77%; severe diarrhoea 0 v 19% in one trial¹⁶).

Several guidelines recommend using a low dose regimen of colchicine.¹⁰⁻¹² The British Society of Rheumatology (BSR) guideline suggests a dose of colchicine 0.5 mg two to four times daily but recognises that higher doses are often associated with gastrointestinal adverse effects.² In the UK, the licensed dose of colchicine is 1 mg followed by 0.5 mg after 1 hour; after 12 hours, treatment can resume with a maximum dose of 0.5 mg every 8 hours until symptoms are relieved with no more than 6 mg per course and at least three days between courses.¹⁷

In people with moderate renal impairment, a lower starting dose or longer duration between doses is recommended. In patients with normal renal or liver function who are taking cytochrome P450 3A4 inhibitors (such as ritonavir, clarithromycin, itraconazole, ketoconazole, and diltiazem) or p-glycoprotein inhibitors (such as ciclosporin), the dose of colchicine should be reduced by 50% or 75% depending on the interacting drug.^{17 18} There have been case reports of myopathy and rhabdomyolysis associated with the use of colchicine in people with renal impairment who were also taking simvastatin or atorvastatin.^{2 17}

Corticosteroids

European League Against Rheumatism (EULAR) and BSR guidelines recommend a short course (3–5 days) of an oral corticosteroid (30–35 mg/day prednisolone) in patients unable to tolerate NSAIDs or colchicine.^{2 10} Although there is no evidence from randomised trials to support the use of intra-articular corticosteroid injections in acute gout, clinical experience and expert opinion suggests that such injections can be helpful, particularly in for gout affecting a single joint or where comorbidity precludes other treatments.^{2 14 19}

In patients where monotherapy is insufficient for treating acute flares, a combination of NSAIDs with either intra-articular corticosteroid, oral steroid, or colchicine may be used.²

Interleukin-1 inhibitors

Canakinumab is expensive (£9 928/dose), and effectiveness is marginal according to a Cochrane review.^{20 21} The National

Institute for Health and Care Excellence (NICE) has not published guidance on canakinumab's use. It is not recommended for use in NHS Scotland or NHS Wales.^{22 23}

Reducing the risk of recurrence

When should urate lowering therapy (ULT) be used?

The effectiveness of ULT in preventing gout flares and long term complications is much debated. The updated EULAR and BSR guidelines advise that ULT should be considered and discussed with every patient from the first presentation.^{2 10} ULT is recommended for patients with recurrent attacks (two or more a year), tophi, urate arthropathy, or renal impairment. The guidelines also suggest that ULT should be initiated close to the time of first diagnosis in patients who are young (<40 years old), have a high serum uric acid level ($\geq 480 \mu\text{mol/L}$), are using diuretics, or have comorbidities (such as renal impairment, hypertension, ischaemic heart disease, or heart failure).^{2 10} The recommendation to initiate ULT earlier was based on expert opinion and influenced by epidemiological data that gout was associated with increased mortality from coronary heart disease and renal disease. However, randomised evidence of benefit is lacking.

In contrast, the American College of Physicians guideline advises against initiating long term ULT in most patients after a first gout attack or in patients with infrequent attacks.¹² Only moderate quality observational evidence has shown that patients with lower serum uric acid levels had fewer flares than those with higher levels.

The target level for serum uric acid differs between guidelines. The BSR recommends an initial target of $300 \mu\text{mol/L}$.² A higher target of $360 \mu\text{mol/L}$ is advocated when tophi have resolved and the patient remains free of symptoms. EULAR suggests an initial target of $360 \mu\text{mol/L}$.¹⁰ Many treated patients do not achieve target serum uric acid reductions.¹

There is currently insufficient evidence to recommend ULT for asymptomatic people with raised serum uric acid levels.¹⁴

Which drugs are recommended?

The main classes of urate lowering drugs are the xanthine oxidase inhibitors, which decrease production of uric acid (such as allopurinol and febuxostat), and uricosuric agents, which increase renal excretion of uric acid (such as sulfinpyrazone and benzbromarone, which is not licensed in the UK).¹⁸ In the UK, uricosuric drugs have a limited role and are usually initiated only by a rheumatologist.²

Allopurinol

Allopurinol is recommended as first line therapy when renal function allows.^{2 10 14} A Cochrane review (11 studies, 4531 participants)²⁴ found moderate quality evidence that, compared with placebo, allopurinol (100–300 mg daily) probably does not reduce the number of acute gout attacks but does increase the proportion of people achieving target serum uric acid levels without increasing withdrawals due to adverse effects or serious adverse event rates.

Serum uric acid should be measured before starting allopurinol therapy, and can be measured as frequently as every month to titrate dosage.^{2 3} The BSR guideline suggests starting allopurinol 50–100 mg daily, increased in 100 mg increments every four weeks (maximum 900 mg/day) until target serum uric acid level has been achieved.² In practice, doses of up to 300 mg of

allopurinol are most commonly prescribed, but they may be inadequate to achieve serum uric acid <300 µmol/L.²⁵

A lower dose is recommended for people with renal impairment (see table 1), and it is suggested that serum uric acid and renal function should be monitored every three months in the first year and then annually.^{26,27} One recent study suggests that gradual titration of the dose upwards from an appropriate starting dose can help achieve the target serum uric acid, without increasing adverse effects.²⁸

Although well tolerated by most patients, allopurinol is rarely (0.1–0.4%) associated with severe adverse effects, including severe cutaneous adverse reaction (SCAR), drug reaction with eosinophilia and systemic symptoms (DRESS), and Stevens-Johnson syndrome.² People taking allopurinol should be warned to stop the drug immediately if such a rash occurs and to seek medical advice. BSR recommends that patients of Han Chinese, Korean, or Thai descent should be genetically screened for the HLA-B5801 allele because of an increased risk of severe hypersensitivity reactions to allopurinol.

Febuxostat

Febuxostat is recommended as a second-line agent when allopurinol is contraindicated or not tolerated, or where target serum uric acid cannot be reached.^{2,10} Similar hypersensitivity reactions to those seen with allopurinol have been reported for febuxostat and the US Food and Drug Administration is currently investigating preliminary reports of an increased risk of heart related death with febuxostat compared with allopurinol.^{29,30}

When to start ULT?

ULT is conventionally started after the initial flare has subsided, but a systematic review of three trials showed that initiation of ULT during an acute flare did not prolong the length or severity of the flare.³¹ ULT should not be stopped during gout flares, and American College of Rheumatology guidance supports starting ULT during a flare.^{14,25} However, EULAR and BSR guidelines still recommend that ULT is best delayed until inflammation has settled as ULT is better discussed when the patient is not in pain.^{2,10}

Prophylaxis should be considered when starting ULT, and, based on the evidence from two recent systematic reviews, BSR recommends colchicine 0.5 mg once or twice daily for up to six months.² In patients who cannot tolerate colchicine, a low dose NSAID with gastroprotection may be needed for several months.

Education into practice

- What lifestyle advice do you offer to patients newly diagnosed with gout?
- How comfortable do you feel starting urate lowering therapy after a first attack, considering the conflicting guidance? What could you share with patients?
- To what extent do you discuss the risk of diarrhoea and other gastrointestinal side effects with patients before prescribing colchicine?

How patients were involved in the creation of this article

A longer version of this article was originally published in *Drug and Therapeutics Bulletin*, and patients were not involved in the creation of the original article

- This article was originally published in *Drug and Therapeutics Bulletin* (DTB 2016;54:93-96; doi:10.1136/dtb.2016.8.0420)
- DTB is a highly regarded source of unbiased, evidence based information and practical advice for healthcare professionals. It is independent of the pharmaceutical industry, government, and regulatory authorities, and is free of advertising
- DTB is available online at <http://dtb.bmj.com>

Competing interests: Competing interests are in line with DTB's policy on conflicts of interests.

- 1 Kuo CF, Grainge MJ, Mallen C, Zhang W, Doherty M. Rising burden of gout in the UK but continuing suboptimal management: a nationwide population study. *Ann Rheum Dis* 2015;74:661-7. 10.1136/annrheumdis-2013-204463 24431399
- 2 Hui M, Carr A, Cameron S, et al. British Society for Rheumatology Standards, Audit and Guidelines Working Group. The British Society for Rheumatology guideline for the management of gout. *Rheumatology (Oxford)* 2017;56:e1-20. 10.1093/rheumatology/kex156 28549177
- 3 Dalbeth N, Merriman TR, Stamp LK. Gout. *Lancet* 2016;388:2039-52. 10.1016/S0140-6736(16)00346-9 27112094
- 4 Beyl RN Jr, Hughes L, Morgan S. Update on importance of diet in gout. *Am J Med* 2016;129:1153-8. 10.1016/j.amjmed.2016.06.040 27452679
- 5 Campion EW, Glynn RJ, DeLabry LO. Asymptomatic hyperuricemia. Risks and consequences in the Normative Aging Study. *Am J Med* 1987;82:421-6. 10.1016/0002-9343(87)90441-4 3826098
- 6 Dalbeth N, Stamp L. Hyperuricaemia and gout: time for a new staging system? *Ann Rheum Dis* 2014;73:1598-600. 10.1136/annrheumdis-2014-205304 24718961
- 7 Moi JHY, Sriranganathan MK, Edwards CJ, Buchbinder R. Lifestyle interventions for chronic gout. *Cochrane Database Syst Rev* 2013;5:CD010039.23728699
- 8 Dessein PH, Shipton EA, Stanwix AE, Joffe BI, Ramokgadi J. Beneficial effects of weight loss associated with moderate calorie/carbohydrate restriction, and increased proportional intake of protein and unsaturated fat on serum urate and lipoprotein levels in gout: a pilot study. *Ann Rheum Dis* 2000;59:539-43. 10.1136/ard.59.7.539 10873964
- 9 Zhu Y, Zhang Y, Choi HK. The serum urate-lowering impact of weight loss among men with a high cardiovascular risk profile: the Multiple Risk Factor Intervention Trial. *Rheumatology (Oxford)* 2010;49:2391-9. 10.1093/rheumatology/keq256 20805117
- 10 Richette P, Doherty M, Pascual E, et al. 2016 updated EULAR evidence-based recommendations for the management of gout. *Ann Rheum Dis* 2017;76:29-42. 10.1136/annrheumdis-2016-209707 27457514
- 11 Khanna D, Khanna PP, Fitzgerald JD, et al. American College of Rheumatology. 2012 American College of Rheumatology guidelines for management of gout. Part 2: therapy and antiinflammatory prophylaxis of acute gouty arthritis. *Arthritis Care Res (Hoboken)* 2012;64:1447-61. 10.1002/acr.21773 23024029
- 12 Qaseem A, Harris RP, Forciea MAClinical Guidelines Committee of the American College of Physicians. Management of acute and recurrent gout: a clinical practice guideline from the American College of Physicians. *Ann Intern Med* 2017;166:58-68. 10.7326/M16-0570 27802508
- 13 van Durme CMPG, Wechalekar MD, Buchbinder R, Schlesinger N, van der Heijde D, Landewé RB. Non-steroidal anti-inflammatory drugs for acute gout. *Cochrane Database Syst Rev* 2014;9:CD010120.25225849
- 14 Graf SW, Whittle SL, Wechalekar MD, et al. Australian and New Zealand recommendations for the diagnosis and management of gout: integrating systematic literature review and expert opinion in the 3e Initiative. *Int J Rheum Dis* 2015;18:341-51. 10.1111/1756-185X.12557 25884565
- 15 van Echtehd I, Wechalekar MD, Schlesinger N, Buchbinder R, Aletaha D. Colchicine for acute gout. *Cochrane Database Syst Rev* 2014;8:CD006190.25123076
- 16 Terkeltaub RA, Furst DE, Bennett K, Kook KA, Crockett RS, Davis MW. High versus low dosing of oral colchicine for early acute gout flare: Twenty-four-hour outcome of the first multicenter, randomized, double-blind, placebo-controlled, parallel-group, dose-comparison colchicine study. *Arthritis Rheum* 2010;62:1060-8. 10.1002/art.27327 20131255
- 17 Colchicine 500 micrograms tablets. Summary of Product Characteristics. Wockhardt, 2017. www.medicines.org.uk/emc/product/6415/smpc.
- 18 *British National Formulary*. 74th ed. BMJ Publishing, 2017.
- 19 Wechalekar MD, Vinik O, Schlesinger N, Buchbinder R. Intra-articular glucocorticoids for acute gout. *Cochrane Database Syst Rev* 2013;4:CD009920.23633379
- 20 Sivera F, Wechalekar MD, Andrés M, Buchbinder R, Carmona L. Interleukin-1 inhibitors for acute gout. *Cochrane Database Syst Rev* 2014;9:CD009993.25177840
- 21 National Institute for Health and Care Excellence. Gouty arthritis: canakinumab (evidence summary ESNM23). 2014. www.nice.org.uk/advice/esnm23.
- 22 All Wales Medicines Strategy Group. Canakinumab (Ilaris). 2013. [www.awmsg.org/awmsgonline/app/appraisalinfo/1210](http://awmsg.org/awmsgonline/app/appraisalinfo/1210).
- 23 Scottish Medicines Consortium. Canakinumab (Ilaris) arthritis. 2013. www.scottishmedicines.org.uk/SMC_Advice/Advice/883_13_canakinumab_ilaris_Arthritis.
- 24 Rees F, Jenkins W, Doherty M. Patients with gout adhere to curative treatment if informed appropriately: proof-of-concept observational study. *Ann Rheum Dis* 2013;72:826-30. 10.1136/annrheumdis-2012-201676 22679303
- 25 Khanna D, Fitzgerald JD, Khanna PP, et al. American College of Rheumatology. 2012 American College of Rheumatology guidelines for management of gout. Part 1: systematic nonpharmacologic and pharmacologic therapeutic approaches to hyperuricemia. *Arthritis Care Res (Hoboken)* 2012;64:1431-46. 10.1002/acr.21772 23024028
- 26 Seth R, Kydd AS, Buchbinder R, Bombardier C, Edwards CJ. Allopurinol for chronic gout. *Cochrane Database Syst Rev* 2014;(10):CD006077.25314636
- 27 National Institute for Health and Care Excellence. Clinical Knowledge Summary: Gout. 2015. <https://cks.nice.org.uk/gout>.
- 28 Stamp LK, Chapman PT, Barclay ML, et al. A randomised controlled trial of the efficacy and safety of allopurinol dose escalation to achieve target serum urate in people with gout. *Ann Rheum Dis* 2017;76:1522-8. 10.1136/annrheumdis-2016-210872 28314755
- 29 Medicines and Healthcare products Regulatory Agency. Drug Safety Update. Febuxostat (Adenuric): stop treatment if signs or symptoms of serious hypersensitivity. 2012. www.mhra.gov.uk/drugsafetyupdates.

gov.uk/drug-safety-update/febuxostat-adenuric-stop-treatment-if-signs-or-symptoms-of-serious-hypersensitivity.

- 30 Food and Drug Administration. FDA Drug Safety Communication: FDA to evaluate increased risk of heart-related death and death from all causes with the gout medicine febuxostat (Uloric). 2017. www.fda.gov/Drugs/DrugSafety/ucm584702.htm.
- 31 Eminaga F, La-Crette J, Jones A, Abhishek A. Does the initiation of urate-lowering treatment during an acute gout attack prolong the current episode and precipitate recurrent

attacks: a systematic literature review. *Rheumatol Int* 2016;36:1747-52. 10.1007/s00296-016-3579-z 27761603

Published by the BMJ Publishing Group Limited. For permission to use (where not already granted under a licence) please go to <http://group.bmj.com/group/rights-licensing/permissions>

Table

Table 1 | Starting dose of allopurinol according to renal function²

Estimated GFR (mL/min/1.73 m ²)	Allopurinol starting dose
<5	50 mg weekly
5–15	50 mg twice weekly
16–39	50 mg every 2 days
31–45	50 mg daily
46–60	50 mg and 100 mg on alternate days
61–90	100 mg daily

GFR= glomerular filtration rate